
February 2016

3　英文Main 115447.240803.28.2.17　作業；047

Data Collection Survey on 
Improvement of Environment 

in Varanasi City, Republic of India

Final Report
(Main Report)

Republic of IndiaD
ata C

ollection Survey on Im
provem

ent of E
nvironm

ent in Varanasi C
ity, R

epublic of India   Final R
eport (M

ain R
eport) 

Japan International Cooperation Agency
 (JICA)

Kokusai Kogyo Co., Ltd.
Sewerage Business Management Centre

 

February 2016   GE
JR

16-032



 
 

 

 

 

 

 

 

 

Exchange Rate (As of July 2015) 

1INR = JPY 1.927, 1INR＝US$ 0.016 



i 
 

Contents 

1 Outline of Survey ............................................................................... 1-1 

1.1 Background ..................................................................................... 1-1 
[...]
                                                      
23 Uttar Pradesh Jal Nigam, “Detailed Project Report For Rehabilitation/ Upgradation of Existing Sewage 
Treatment Plants at Dinapur and Bhagwanpur in Varanasi Volume I”, July 2014 
24 WEB Page: “FloodList”http://floodlist.com/” 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-12 
 

4.2.3 Current Sewerage System 

The sewage network was originally constructed from 1891 to 1917 and there are three major 
lines; Main Sewer, Ardely Bazaar Sewer, and Ghat Intercepting sewer. The overall length was 
16.52 km. The current overall length of sewage lines is around 400 km and 30% is an 
underground sewage system. 

The following are the sewage management systems in Varanasi indicating collecting zone and 
individual treatment plan. 

 

Figure 4-3 Sewage zone in Varanasi 

 

  



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-13 
 

Table 4-11 Status of sewerage management in Varanasi City 

Sewerage 
District 

Drainage Area 
Name 

Sewerage District Covered with 
Sewers and STP 

Sewerage Districts Not 
Covered with Sewer and 
STP 

State of 
Sewers 

State of STP Septic 
Tank 

Discharge of 
wastewater in 
drains 

District I Central 
Drainage 
Basin 

Sewered Old 
Main Trunk 
Sewer, Ordely 
bazar sewer, 
Ghat sewers 

80MLD 
Dinapur STP 
Commissioned 
in 1994 under 
GAP I 

NA NA 

District II Cis-Varuna & 
Trans-Varuna 
Basin 

Partially 80MLD 
Dinapur STP 
Commissioned 
in 1994 under 
GAP I 

Yes Varuna River 

District III Banaras Hindu 
University/ 
Assi 

Partially 8.9MLD 
Bhagwanpur 
STP 

Yes Assi Nala/ Nakki 
Nala 

District IV Western 
Drainage 
Basin 

Un-sewered -  Wastewater flowing 
through minor 
drains ultimately 
reaches Varuna 

Source : Uttar Pradesh Jal Nigam, “Detailed Project Report For Sewerage Treatment Plant Assi-BHU Sewerage 
District, Varanasi Volume-I”, 2014-2015 
 
The following figure shows overview of sewerage system and location of STP in Varanasi. 
 

 
Figure 4-4 Sewerage System in Varanasi and STP 

  



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-14 
 

4.2.4 Sewerage Treatment Plant 

It is reported that the water quality of the Ganga River near Varanasi is BOD 3 to 16 mg/l and DO 
7 to 9 mg/l25, which environmental standard shall be less than 3 mg/l and 5 mg/l respectively.  

The following are the effluent discharge standards after treatment. 

Table 4-12 Effluent discharge standard（NRCD） 

Water Quality Item Unit Effluent Discharge Standard 

BOD mg/l 20 

TSS mg/l 30 

Fecal Coliforms MPN/ 100ml Desirable-      1,000 
Permissible-   10,000 

 

There are three wastewater treatment plants in Varanasi as follows: 

 Dinapur STP (80 MLD)：Spring Filter + Activated Sludge Treatment 

 BHU/Bhangwanpur STP (8 MLD＋1.8 MLD)：Trickling Filter Line and Activated Sludge 

Treatment Line 

 DLW STP (12 MLD)：Activated Sludge Treatment 

a. Dinapur STP 

The Dinapur STP has been operating fully since 1994 and Treatment Capacity is 80 MLD 
(80,000m3/day). Wastewater from District I and part of District II are treated by Trickling Filters 
and Activated Sludge methods. Actual inflow of wastewater is around 80 to 85 MLD through 
1200mm diameter rising main from Konia Pump Station at south. 

The treatment process of 80 MLD Dinapur STP is as follows: 

 Wastewater is pumped into a wet well 
 Solid waste is removed by bar screen  
 Sand matter is removed at the Grid Camber  
 Volume is measured by parshall flume and then flows into the primary clarifier 
 Suspended solids (SS) are removed by the primary clarifier and then flow into the 

Trickling Filter Tank. 
 Further treatment occurs at the Trickling Filter Tank then flows into the Aeration 

Tank. 
 Organic matter is digested by the Aeration Tank. Surface mechanical aeration 

equipment is used to maintain MLSS (mixed liquor suspended solids) density between 
2,500 to 3,500 mg/l and SVI (sludge volume index) between 80 to 120 and then flows 
into the Final Settling Tank. 

 Overflow water from the Final Settling tank is discharge to the outside drain. There is 
no disinfection process. 

 Sludge settled at the Final Settling Tank goes back to the Aeration Tank as a return 
sludge and used for digestion argent. 

                                                      
25 Utter Pradesh Jal Nigam, Varanasi, “Detailed Project Report for Providing Secondary Sewers in District III, 
Varanasi”, December 2014 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-15 
 

 Part of sludge goes back to the Primary Clarifier Tank and flows into the Sludge 
Digester Tank as Excess Sludge Tank.  

 Digested sludge flows to a Sledge Drying Bed and Dries with sunshine.  
 Dried sludge is utilised as fertilizer and sold at the price of Rs 115 /m3. 
 Digested gas was utilised for generators as a fuel. 

Particulars of Dinapur STP are shown below. 

Table 4-13 Main faculties at Dinapur STP 

No. Facilities Size Nos 

1 Inlet Chamber 1.2×3.0m １ 

2 Parshall Flume  1 

3 Primary Clarifier φ28.6×H3.5m 3 

4 Roughening Trickling Filter φ22.5×H1.0m 3 

5 Aeration Tank 20.0×60.0×H4.5m 3 

6 Secondary Clarifier φ40.0×H3.5m 3 

7 Treated Effluent Pump House  1 

8 Sludge Digester 4,800m3 3 

9 Gas Holder φ21×H7m 2 

10 Sludge Drying Bed 24,500m2 （Total area） 

11 Power Generation Room  1 

12 Lab. and Admin. Building  1 

 

 

 

Figure 4-5 Treatment process at Dinapur STP 

 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-16 
 

 

Figure 4-6 General layout of Dinapur STP 

Water quality of Dinapur STP is shown below.     

 

Table 4-14 Water quality of Dinapur STP（February To March 2015） 

 TSS（㎎/l） BOD3（㎎/l） COD（㎎/l） 

Wastewater 528 
（396〜602l） 

162 
（20〜210l） 

289 
（220〜360） 

Treated Water 39.5 

（20〜52） 

23.7 

（20〜30） 

101 

（88〜132） 

 

There is a renovation plan in which the Trickling Filter Tank will be replaced with an MBBR 
(moving bed bio reactor), chlorine disinfection process and will be added and to the centrifugal 
extractor for sludge. 

Operation and maintenance of Dinapur STP is done by UP Jal Nigam and the organization is 
comprised of the following: 

 One General Manager 
 Two Project Managers 
 20 Engineers 
 50 Workers, Operating Staff and Supporting Staff 
 One Chemist and one Helper at the Laboratory 

Pictures at Dinapur STP are shown below. 

 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-17 
 

Inlet of Wastewater(Wet Well) Screen at Inlet to remove solid waste 

Narrow space screen at inlet Chute for solid waste 

Primary Clarifier Overflow weir at Primary Clarifier 

Roughening Trickling Filter Aeration Tank 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-18 
 

Surface Aeration Equipment Sludge Circulation Outlet 

Outlet of Treated Water Outlet of Treated Water 

Outlet of Treated Water Discharge Canal 

Sludge Digester Tank Gas Holder 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-19 
 

Sludge Drying Bed Sludge Drying Bed 

Generator House Dual Fuel Engine for Generating Electricity 

Control Room for Generator House Repairing Surface Aeration Equipment 

b. Bhagwanpur STP 

Bhagwanpur STP has been operating since 1994 and there are two lines. One is 8 MLD 
(8,000m3/day) and the other is 1.8 MLD (1,800 m3/day). Wastewater from District III, BHU 
(Banaras Hindu University) and Assi areas. The 1.8 MLD line was constructed to treat wastewater 
for BHU but the line was stopped due to a malfunction of the Roughening Trickling Filter as of 
22nd Jul 2015.The 8 MLD line adopted the Activated Sludge Process and Treated water is 
discharged to the surrounding river and some is used for irrigation. Sludge is utilized as fertilizer 
for agriculture after drying. Actual inflow is 10 to 12 MLD which exceeds the capacity but quality 
of inflow wastewater is around 60 to 80 mg/l BOD so the quality of treated water is reported 
within the discharge regulation. 

Treatment process of 8 MLD line is as follows. 

 Wastewater is pumped into a wet well 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-20 
 

 Solid waste is removed by the bar screen 
 Sand matter is removed by the Grid Camber  
 Volume is measured by parshall flume then flows into the primary clarifier 
 Suspended solids (SS) are removed a by the primary clarifier then flow into Aeration 

Tank. 
 Organic matter is digested by the Aeration Tank. Surface mechanical aeration 

equipment is used to maintain MLSS (mixed liquor suspended solids) density less 
than 3000mg/l then flows into the Final Settling Tank. 

 Overflow water from the Final Settling tank is discharged to the outside drain. There 
is no disinfection process. 

 Sludge settled at Final Settling Tank goes back to the Aeration Tank as return sludge 
and used for digestion argent. 

 Part of the sludge goes back to the Primary Clarifier Tank and flows into the Sludge 
Digester Tank as Excess Sludge Tank.  

 Digested sludge flows to a sludge Drying Bed and Dries with sunshine.  
 Dried sludge is utilised as fertilizer for farmers free of charge. 

Organization for this STP is as follows: 

 One Project Engineer 
 Nine Plant Operators 
 Two Sweepers 
 One Mechanic 
 One Electrician 
 One Lab Technician 

As of July 2015, planning for renovation work was in progress. 

Figure 4-7 Layout of Bhagwanpur STP  

 

Pictures for Bhagwanpur STP are shown below. 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-21 
 

 
Primary Clarifier (stop operation) Roughening Trickling Filter(stop operation) 

Inlet Structure (Wet Well) Primary Clarifier 

Aeration Tank Secondary Clarifier 

Motor for Sludge Mixer at Sludge Digester Sludge Drying Bed 

  



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-22 
 

c. DLW (Diesel Locomotive Works) STP 

DLW STP is the plant which treats wastewater generated from diesel locomotive works and is 
operated by DLW itself. Capacity of the plant is 12 MLD and treated wastewater is used for 
irrigation purposes within DLW premises. 

The activated sludge method is adopted and the treatment process is as follows: 

 Wastewater is pumped into a wet well 
 Solid waste is removed by the bar screen 
 Sand matter is removed at the Grid Camber  
 Volume is measured by parshall flume then flows into the primary clarifier 
 Suspended solids (SS) are removed at the primary clarifier then flow into the Aeration 

Tank. 
 Organic matter is digested by the Aeration Tank. Surface mechanical aeration 

equipment is used to maintain MLSS (mixed liquor suspended solids) density less 
than 3000mg/l then flows into the Final Settling Tank. 

 Overflow water from the Final Settling tank is discharged to the outside drain. There 
is no disinfection process. 

 Sludge settled at Final Settling Tank goes back to the Aeration Tank as return sludge 
and is used for digestion argent. 

 Part of the sludge goes back to the Primary Clarifier Tank and flows into the Sludge 
Digester Tank as Excess Sludge Tank.  

 Digested sludge flows to a sludge Drying Bed and Dries with sunshine. 
 Dried sludge is utilised as fertilizer for gardening and so on. 
 

Table 4-15 Quality record at DLW STP（July 2015） 

 BOD（mg/l） SS (mg/l) 

Wastewater 60 〜 70 112 〜 133 

Treated Water 9 〜 12 10 〜 13 

Discharge Regulation 30 100 

 

 

Figure 4-8 Layout of DLW STP 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-23 
 

Pictures of DLW STP are shown below. 

 

Inlet Structure Bar Screen 

Grid Chamber Flow Meter（Parshall Flume） 

Primary Clarifier Aeration Tank 

Secondary Clarifier Sludge Digester 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-24 
 

Sludge Drying Bed 

d. Dr. Rajendra Prasad Ghat Sewage Pumping Station 

Dr. Rajendra Prasad Ghat Sewage Pumping Station is located north of the Dashaswamedh Ghat, 
and wastewater is collected through the Interceptor pipe along the Ganga River and is pumped to 
the Main sewage line and finally to the STP. There are five pump stations including this pump 
station along the Ganga River. 

This pump station consists of a Main Pump Tower and Gate Tower. There are four pumps 
installed. Specifications are as follows. 

 

Table 4-16 Specification of pump at Dr. Rajendra Prasad Ghat sewerage pumping station 

Item No.1 Pump No.2 Pump No.3 Pump No.4 Pump 

Pump Type VNC VNC VNC VNC 

Capacity（m3/Min.） 15.0 8.8 8.8 15.0 

Lifting Height（m） 23 22 22 23 

Revolution（rpm） 970 1,450 1,450 970 

Power (HP)  125 75 75 125 

 

Pictures of Dr. Rajendra Prasad Ghat Sewage Pumping Station are shown below. 

General view Inside of Main Pump Tower 



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-25 
 

Discharge Pipe at Main Pump Tower Piping at Main Pump Room 

Platform of Gate Tower Inside Gate Tower 

4.2.5 Structure and Function of Institutions 

a. Institutions for Sewage Management 

The responsibilities for provision of sewage and storm water drainage within the city have been 
shared as follows.  

The Planning, designing and constructing of sewerage facilities are responsibilities of UP Jal 
Nigam. Operations and maintenance of sewerage networks, household connections and collection 
of sewage charges are Jal Kal responsibilities. 

But the operation and maintenance of Sewerage treatment Plants (STP) are UP Jal Nigam 
responsibilities except for the STP at DLW.  

On the other hand, storm water drainages are under the VMC responsibilities. 

Table 4-17 Functions of institutions on sewerage and storm water drainage 

  State Level City Level 

Sector Description UPPCB SUDA UPJN Jalkal VMC VDA DUDA

Sewage Plan, Design, 
Construction 

  ○   〇＊1 〇＊2

HH Connection    ○    

Operation & 
Maintenance 

   ○    



Data Collection Survey on Improvement  Japan International Cooperation Agency 
of Environment in Varanasi City, Republic of India Kokusai Kogyo Co., Ltd.  
 Sewerage Business Management Centre 

 

4-26 
 

Manhole    ○    

Sewerage 
Treatment 
Plant 

  ○     

Disposal ○  ○     